

COMMERCIAL COMPANY "BETA" - S.A. 39 Santierului Street BUZAU - ROMANIA		MILL TEST REPORT		Original certificate no: 6812-J / 1906 - 1 / 1906	
No: 1 Date: 01.2007		Dispatsh note no:		Purchase Order nr: P.O. 91106 BR	
Purchaser: ALLIED FITTING L.P. U.S.A.		Works order nr: 26893		Heat no: 70726	

Item No:	Quantity	Description	Specification	Quality		TT	HB	Heat no:
				Grade	Specification			
1	1	CON RED 30 " X 20 " XH	ASME B16.9 / 2001	WBPW	*	A	150	70726

(TT) -- Heat treatment: A = Normalised HB=Hardness test
 B = Stress-relieving

CHEMICAL COMPOSITION

Heat No	C%	Si%	Mn%	P%	S%	Cr%	Ni%	Mo%	Ti%	Cu%	Al%	Nb%	V%
70726	.1885	.2190	.5485	.0320	.0199	.0983	.0527	.0273	.007	.0595	.000	.0180	.000

MECHANICAL TEST CHARACTERISTICS

Heat No.	Tensile Test		R _c		Impact Test	Hydro-static test
	Long: <input type="checkbox"/>	Travers: x	Value MPa	Temp rature		
70726	R _c 20 MPa	A%	476	35		
		C	476	34,5		

R_c20 = yield Point C = striction t
 R20 = Tensile Stenght A = elongation R_c = yield limit of the temperature

OBSERVATION: * ASTM - A234-04 / ASME - SA234-04 Add 06
 Starting material : plate S 275 JR - EN10025
 1. X Ray 100% conform to ASME Section V, Art.2, and ASME, section VIII, Pg. UW 51
 2. Serial No : A 80757
 Appendix : RADIOGRAPHIC CERTIFICATE No : 07. 326

We certify that the delivered products comply with the specification of the order.

GENERAL MANAGER, Eng. Dorin Igari-Sampeanu		Q.T.C. DEPARTMENT, Eng. Ghita Nicolae		ISSUED BY, Popescu Marioara	
Signature: BETA	Signature:	Signature:	Signature:	Signature:	Signature:
Date: 09.01.2007	Date: MR0179 01.2007	Date:	Date:	Date:	Date: 16.01.2007

